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Attn :

YANWEN ZHANG

BRN: sk

Sample Description As Declared :

FE A
No. Of Sample
FE i
Fibre Content
By
Sample Name
FE i 4475
Finishing
AP
End Uses
w4 %
Colour
ek
Style No.
T
Order No./PO No.
S
Buyer’'s Name
B €S

Thirteen (13)
13 PR
SMS

SMS

Isolation Gown

IEEIEN IR

Isolation Gown
Ja kg B A
Blue

e
TTK-C02
TTK-C02

Number :

P, SHAT06520339S2

Date : Dec 08, 2020
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TEST REPORT
Number: — oaT0652033952
T [EIRSIH
Manufacturer’'s Name : Wujiang Tutalke Textile & Finishing Co., Ltd
ARV 7 44 FALTRZE i 2 5 B BT R A 7]
Ref. To-
S
Applicant’s Provided Care Instruction/Label :
PN ) & o
Date Sample Received : Jun 02, 2020
et H 1 6-02-2020
Date Testing Started : Jun 02, 2020
MR FF46 H 6-02-2020
Standard : ANSI/AAMI PB 70:2012 Liquid Barrier Performance And Classification Of Protective
bRt Apparel And Drapes Intended For Use In Health care Facilities-Level 3
ANSI/AAMI PB 70:2012 FH T 1A= g FE 15 it 149 977 4 i AR 77 97 B 1) 8 4 BHL R 1 g 22 73 28-S 20
3
Remark : The English Version Of This Test Report Is Standard One, The Chinese Version
HE Is Only For Reference

SR LSOy 3, XS
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Tests Conducted (As Requested By The Applicant)

WP BT WA 38 AR AT

1

Number :
W4T

SHAT06520339S2

Water Resistance As Received-Hydrostatic Pressure Test Method (ANSI/AAMI PB 70:2012, Section 4.2.1
JAATCC 127-2018, Option 2, Hydrostatic Head Tester, Pressure Gradient At 60 mbar/min Water Pressure):
Bk PERE-FK L (WIS IRAFER)  (ANSI/AAMI PB 70:2012,
Hydrostatic Head Tester, 7/KJE##% 60 /4480 -

Specimen 1
FEA 1
Specimen 2
FEA 2
Specimen 3
FEA 3
Specimen 4
FEA 4
Specimen 5

FEA S

Specimen 1
FEA 1
Specimen 2
FEA 2
Specimen 3
FEA 3
Specimen 4
FA 4
Specimen 5

FEA S

Area A (Front)
Xk A CETHD

>50.0 cm
>50.0 K
>50.0 cm
>50.0 JEK
>50.0 cm
>50.0 K
>50.0 cm
>50.0 K
>50.0 cm
>50.0 JE:k

Seam (Area
A&B)

gt (ARB X1,

Result
g

Area B (Sleeve)
Xk B (T

>50.0 cm
>50.0 Jik
>50.0 cm
>50.0 JEk
>50.0 cm
>50.0 Jik
>50.0 cm
>50.0 ik
>50.0 cm
>50.0 JEk

Result
BN
Seam (Area
A&C)

et (A&C X5

Area C (Back)
Xk C (Jah»

>50.0 cm
>50.0 &k
>50.0 cm
>50.0 JH K
>50.0 cm
>50.0 &k
>50.0 cm
>50.0 &k
>50.0 cm
>50.0 &k

Seam (Area
B&C)

Fedt (B&C X4

21\
>50.0 cm
>50.0 JEk
>50.0 cm
>50.0 K
>50.0 cm
>50.0 JEK
>50.0 cm
>50.0 ik
>50.0 cm
>50.0 K

2 1a))
>50.0 cm
>50.0 Jiik
>50.0 cm
>50.0 Jik
>50.0 cm
>50.0 JHk
>50.0 cm
>50.0 ik
>50.0 cm
>50.0 ik

21\
>50.0 cm
>50.0 &k
>50.0 cm
>50.0 K
>50.0 cm
>50.0 JH K
>50.0 cm
>50.0 ik
>50.0 cm
>50.0 &k

Section 4.2.1/AATCC 127-2018, Option 2,

Requirement

Level 3 >=50 cm
s 3>=50 JE K

Requirement

Level 3 >=50 cm
&g 3>=50 JE K
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Number :  SHAT06520339S2

i =R

Tests Conducted (As Requested By The Applicant)
WA A CLUTR IR His N ZEREAT)

Water Resistance As Received-Hydrostatic Pressure Test Method (CONT'D)

Remark:

The Barrier Performance Of All Critical Zone Components, Including Seams And Points Of Attachments, Shall Be
Determined. The Classification of Isolation Gown Shall Be A Number Denoting The Performance Of The Critical

Zone Component Having The Lowest Barrier Performance.
eVt AT B DX SR ) BELRR PR e AT N 2 18, AL SRR, B 2 e P 85 R o T S DX sl m B A1 1) BELR P e v

2  Water Resistance As Received -Impact Penetration Test Method (ANSI/AAMI PB 70:2012, Section 4.2.1 /AATCC

42-2017):

BiKPERE- phdigiEid (WARIRAHERD

(ANSI/AAMI PB 70:2012, Section 4.2.1 /AATCC 42-2017) :

Result Requirement
g ZER
Area A (Front) Area B (Sleeve) Area C (Back) Level 3 <=1.0g
XA A Xk B Cili i) Xk C k) &g 3<=1.0 7
(Grams Of Water Absorbed)
(WK, )
Specimen 1 Negligible 0.1g Negligible
FEA 1 BWEATE 0.1 % BUEATE
Specimen 2 Negligible Negligible Negligible
FEA 2 BIEATE ZAug AT BIEATE
Specimen 3 0.1g 0.1g 0.1g
FEAS 3 0.1 % 0.1 3¢ 0.1 5%
Specimen 4 0.1g Negligible 0.1g
FEA 4 0.1 % ZEATE 0.1 %
Specimen 5 Negligible 0.1g Negligible
FEAS B AT 0.1 7 B A T
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Number :  SHAT06520339S2
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Tests Conducted (As Requested By The Applicant)
WA CBUR IR AR 48 H s N R EEAT)

Water Resistance As Received -Impact Penetration Test Method (CONT'D)

Result Requirement
Seam (Area Seam (Area Seam (Area Level 3 <=1.0g
A&B) A&C) B&C) 4 3<=1.0 7
P4k (ARB Xk #edt (ARCIXI B4t (BRC X,
Z 1)) Z 1) Z 1)
(Grams Of Water Absorbed)
(K E, B8
Specimen 1 Negligible Negligible 0.1g
FEA 1 AT Zug AT 0.1 %
Specimen 2 0.1g Negligible Negligible
FEA 2 0.1 % Aug AT AT
Specimen 3 0.1g 0.1g 0.1g
HEA3 0.1 3¢ 0.1 3 0.1 5
Specimen 4 0.1g 0.1g 0.1g
FEA 4 0.1 % 0.1 % 0.1 %
Specimen 5 Negligible 0.1g 0.1g
FEAS ZBEEATE 0.1 3¢ 0.1 %

Remark:

The Barrier Performance Of All Critical Zone Components, Including Seams And Points Of Attachments, Shall Be
Determined. The Classification of Isolation Gown Shall Be A Number Denoting The Performance Of The Critical
Zone Component Having The Lowest Barrier Performance.

U AT OB SR BH R P BE AR N4 7 1S, B R AR, o 9 IR 1) A5 20 e T SR DX sl S5 ALK PR BEL B 7 e )

End of Report

Remark: The testing data and result issued by this report is just for reference only, not be used as the evidence to the society in the territory of the People's Republic of China.
Ak AR T R R B R 45 AN, AE P A N RIGAN RIS 9 A0 k2 ATUE AR

This report is made solely on the basis of your instructions andy/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action.
Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly
contained in the terms and condiitions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save
as provided for in those terms and condiitions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in
connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.

This report shall not be reproduced except in full, without written approval of the laboratory.

IR AET GG MIHT L/ B TFA RN 7 RS LTI i, ARG RIKAFITTTZ I 1R o K T AR, Intertek Ax) 757 LASMIGIEITA G A7 i TE (EECHAL 70 (F,  Intertek X 2 /7 10 H -1 1]
TGN FEPERSS 195 115 17 I BAE )7 FR M 5 (T Intertek Il AR 74 1 i1 R BT 5 145l 1H 2 SFHI(E T v g 7 TE2CH9 74 fRabffead o Intertek ) T B) A HIHMl LA TT ik, 1
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Applicant : WUJANG TUTAIKE TEXTILES & FINISHING
HH AT« RALTURZR w7 28 3 A PR W]
Attn : YANWEN ZHANG Date : Dec 08, 2020
TSN TRAEST Hi: 20204312 7J08H
Re : Report Revision Notification

A6 S A T

Labtest Report Number SHAT06520339S1 date DEC 01, 2020
AR5 5 4 SHAT06520339S1, HHAoh 2020 4F 12 H 01 [

Please be informed that all the content recorded in the above captioned report will be void. This captioned report is
now superseded by a revised Labtest Report, Number SHAT06520339S2 , issued on Dec 08, 2020 .
T SRR T 0 R DRI TGRS I Ok i i SHAT06520339S2 AU, H Ik 20204212 HJ 08 H .

Thank you for your attention
RIS
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